
STEP 1        
Attach the legs to the underside
of the foot using the bolts M8
and washers M8.

View B
View A

A

B

1

2

1

2

E
A

E

D



STEP 2        
Attach the side rail to the 
headboard using the bolts M10
and washers M10.

C D

View C View D

A

B

C

D

E

3

4

3

4



STEP 3        
Attach the slat to the bed
using the bolts M8 and 
washers M8.

F

1

5

N.B. Always lift never drag when movingView E

E



P"#$# US Q)**$ B*,  
ASSEMBLY INSTRUCTIONS

 

 

W#9:*" M8

W#9:*" M10

B>?@ M8*30

B>?@ M10

B>?@ M8*35

12

8

8

8

1

2

3

4

45

H*#,G>#",

F>>@G>#",

C#9@ I">$ ?*I

S?#@9

SJ,* R#J?

C*$@*" R#J?

1

2

1

1

4

15

A

B

C

D

E

F

P?*#9* "*#, #?? J$9@")L@J>$9 L#"*M)??N G*M>"* G*IJ$$J$I #99*OG?N.

S#Q* #?? R#LSJ$I O#@*"J#?9 )$@J? @:* J@*O J9 M)??N #99*OG?*, @>
#Q>J, #LLJ,*$@#??N ,J9L#",J$I #$N 9O#?? R#"@9 >" :#",T#"*.

A99*OG?N GN 2 #,)?@9 J9 "*L>OO*$,*,.

P?*#9* L:*LS >)" T*G9J@* M>" M)"@:*" ,*@#J?9 [TTT.9V">>@9.L>O]

HARDWARE

ITEMS QTY PART NUMBER DESCRIPTION

COMPONENTS

ITEMS QTY PART NUMBER


